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Rangelow | Range Up REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 256.62419 MHz -45.06 dBm -20.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 256.13943 MHz -45.42 dBm -20.42 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.43463 GHz -46.95 dBm -21.95 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.11206 GHz -47.02 dém -22.02 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.65108 GHz -46.13 dBm -21.13 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.69725 GHz -46.02 dBm -21.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -40.17 dBm -15.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -40.32 dBm -15.32 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.80743 GHz -45,95 dBm -20.95 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.01143 GHz -45,99 dBm -20.99 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91826 GHz -43.82 dBm -18.82 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91576 GHz -43.66 dBm -18.66 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.95726 GHz -43.68 dBm -18.68 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.97275 GHz -43.76 dBm -18.76 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.39728 GHz -43.01 dBm -18.01 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.41028 GHz -43.10 dBm -18.10 dB
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30.000 MHz 1.000 GHz 1.000 MHz 256.13043 MHz -45.10 dBm -20.10 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.43500 GHz -47.02 dBm -22.02 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.71091 GHz -46.07 dBm -21.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -40.12 dBm -15.12 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.88804 GHz -46.01 dBm -21.01 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.92176 GHz -43.56 dBm -18.58 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99325 GHz -43.69 dBm -18.60 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.38578 GHz -43.21 dBm -18.21 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021103B

LTE Band 7C / 20MHz+20MHz

64QAM

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB99 and 1RBO

Spectr
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 256.13043 MHz -45.61 dBm -20.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 256.62419 MHz -45.68 dBm -20.68 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.14155 GHz -46.90 dBm -21.90 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46044 GHz -46.76 dBm -21.76 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.64242 GHz -46.05 dBm -21.05 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.63722 GHz -45.76 dBm -20.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -40.42 dBm -15.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -40.43 dBm -15.43 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.88944 GHz -45,88 dBm -20.88 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.80793 GHz -45.74 dBm -20.74 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91226 GHz -43.56 dBm -18.58 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90826 GHz -43.87 dBm -18.67 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99925 GHz -43.73 dBm -18.73 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.32846 GHz -43.50 dBm -18.50 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40678 GHz -43.02 dBm -18.02 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.40878 GHz -43,30 dBm -18.30 dB
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1.000 GHz 2.475 GHz 1.000 MHz 2.07667 GHz -47.17 dBm -22.17 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.75113 GHz -45.95 dBm -20.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -40.20 dBm -15.20 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.00393 GHz -46.05 dBm -21.05 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.92126 GHz -43.70 dBm -18.70 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.96825 GHz -43.45 dBm -18.45 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.39328 GHz -43.40 dBm -18.40 dB
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saranie. FCC RADIO TEST REPORT Report No. : FG020103B
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.96 5.25 5.74
Middle CH 3.57 4.90 5.71 5.30 PASS
Highest CH 3.57 4.96 5.57 5.74
Mode LTE Band 12 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 7.01 6.29 - -
Middle CH 6.90 6.35 - - PASS
Highest CH 6.61 6.32 - -
TEL : 886-3-327-3456 Page Number 1 Al12-1 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG020103B

LTE Band 12 / 10MHz / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

LTE Band 12/ 10MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG020103B
LTE Band 12 / 10MHz / 64QAM
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.23 1.23 3.00 3.02 4.93 4.96 9.75 9.73 - - - -

Middle CH 1.22 1.22 3.06 3.05 4.94 4.84 9.61 9.75 - - - -

Highest CH 1.23 1.22 3.038 2.99 4.89 4.90 9.71 9.87 - - - -

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.22 - 2.98 - 4.93 - 9.85 - - - - -
Middle CH 1.22 - 3.03 - 4.91 - 9.69 - - - - -
Highest CH | 1.21 - 2.98 - 4.83 - 9.77 - - - - -
TEL : 886-3-327-3456 Page Number 1 Al12-5 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG020103B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLevel 20.00 dBm  Offset 10,70 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.05 dBm| ™Il 14.73 dBm|
699.77550 MHz 699.98950 Mz
20 - 20 u
¥ ndB 26.00 dB ndB 26.00 dB
g N e e il ‘v’v‘ﬂzﬁ'\,\f’\.\ 1.230800000 MHZz 104 oy — P ™ B 1.233600000 MHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 6997758 MHz 15.95 dam ndB_down 1.2308 MHz ML 5003605 MHz 14.73 dBm ndB_down 1.2336 MHz
TL 1 699.0816 MHz -9.67 dBm ndd 26.00 dB TL L 559.0616 MHz -11.03 dém n 26.00 dB
T2 1 700.3126 MHz -9.90 dBm qQ factor 568.5 T2 1 700.3154 MHz -11.19 dam qQ factor 567.0
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Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.92 dBm) ™M1[1] 15.24 dBm)
707.57030 MHZ| 707.64550 Mz
= 26.00 dB @ - Y ndB 26.00 dB
g A 1.222400000 MHz 0d e S W BAL~ ey 1.222400000 MHz
Q factor 578.9 ! Qfactor 578.9)
o i 3 0 ;i :
-10 d "’[ 10 d it
! | T \
20 d / \I 20 dom— /
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.5783 MHz 14.92 dBm nd@ down 1.2224 MH2 M1 1 707.6455 MHz 15.24 dBm nd@ down 1.2224 MHZ
TL 1 706.8874 MHz -10.78 dBm nd8 26.00 dB TL L 706.6674 MHz -11.06 dam nd8 26.00 dB
T2 1 708.1098 MHz -10.84 dBm Q factor 578.9 T2 1 70B.1098 MHz -10.70 d8m Q factor 578.9
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Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.76 dBm| mili] 14.06 dBm|
715.07900 MHzZ| 714.85240 MHz
e Y ndB 26.00 dB| & ndB 26.00 dB|
w0 i U NIV 1.228000000 MHz, wd - e | P B 1.222400000 MHz
Qfactor 582.3 / Qfactor 584.8
0 di \V o 1', Y
-10 df 3 -10 o 7
A fl
20 d 20 di
/ /
{ A {
7 SN vy AN CaTv—e 30 e e | v
R P X v ey ] A o ey
-40d -40 d
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60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.078 MHz 14.76 dBm ndB down 1.226 MHz ML 714.6524 MHz 14.08 dBm ndB down 1.2224 MHz
TL 1 714.6846 MHz -11.19 dém ndé 26.00 dB TL 1 714.6874 MHz -11.84 dém ndé 26.00 d8
T2 1 715.9126 MHz -11.42 dém Q factor 562.3 T2 1 715.9096 MHz -11.70 dém Q factor 534.8
L ) - L )i ) L
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LTE Band 12

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 52 dBm)| ™M1[1] 15.78 dBm)
1 701.07540 MHz 700.32020 MHZ]
M1 N
= o) 26.00 dB @ 1~ . ndB ) 26.00 dB
o el H et 2.997000000 MHZ 04 D, e e 2.021000000 MHZ]
I Q factor 9 7 Q factor 8
o d \ 0d - \
i Y T 2
-1 d X + 10 di o k
7 Iy 1
204 1 - 20— - Fa S
w, | = ~ ]
S RV
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S et SN
40 df -40 di
50 df 50 d
60 d -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 701.0754 MHz 16.52 dBm nd@ down 2.997 MHz M1 700.3202 MHz2 15.78 dBm nd@ down 2.021 MHZ
T 1 699.0255 MHz -6.68 dBm nd8 26.00 dB TL L 699.0135 MHz -10.08 dBm n 26,00 d8
T2 1 702.0225 MHz -9.46 dBm Q factor 233.9 T2 1 702.0345 MHz -9.93 dBm Q factor 231.8
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Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 o1 dBm)| ™M1[1] 15.56 dBm)
708.45900 MHz 706.51700 MHZ]
= R 26.00 dB @ ndB 26.00 dB
o M e e 2.056900000 MHZ 04 Rt et Wi A 2.045000000 MHZ]
Q factor 231.8) Q factor \ 232.0
/ { kY
o d 0 di \
T4 y
o di Y
-10 df 7 -10 1
! Y
204 20 d
S N NG - o R——
a0 S 30
o/ - -/
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.459 MHz 15.91 dBm nd@ down 3.0569 MH2 M1 706.517 MHz 15.56 dBm nd@ down 2,045 MHZ
T 1 705.9535 MHz -10.10 dBm nd8 26.00 dB TL L 705.9955 MHz -10.32 dbm nd8 26,00 d8
T2 1 709.0165 MHz -10.34 dBm Q factor 231.8 T2 1 709.0405 MHz -10.40 dBm Q factor 232.0
L U J wa L L]

J

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.21 dBm) ™M1[1] 15.50 dBm)
713.42110 MHZ] 714.52400 MHz
20 20
. ngB 26.00 dB ndB 26.00 dB
g A WO e 3.027000000 MHZz 104 i AN 2.985000000 MHz|
Q fac 235.7] Q factor Y 239.4)
\
od T 0 +
! % |
-tod - Z10d y
/ \ / \
/ \ / \
20 d w 20 d f
/ / ) A -
/ e ¥ -
30 di A — rigden - -
~ N — - —
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 713.4211 MHz 16.21 dBm nd@ down 3.027 MHz M1 1 714.524 MHz 15.50 dBm nd@ down 2,985 MHZ
TL 1 712.9775 MHz -9.55 dBm ndd 26.00 dB TL L 712.9955 MHz -10.47 dBm 26.00 dB
T2 1 716.0045 MHz -9.55 dBm Q factor 238.7 T2 1 715.9B0S MHz -10.52 dém 239.4
L U J wa L JU L]

TEL : 886-3-327

-3456

FAX . 886-3-328-4978

Page Number

1 Al2-7 of 41




ssamonias. FCC RADIO TEST REPORT Report No. : FG020103B

LTE Band 12

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.68 dBm)| MI[1] 13.66 dBm
5000 MHZ, 701.96000 MHZ]
= HI ndB 26.00 dB| @ M1 ndB 26.00 dB|
- PR Y. e P 4.925000000 MHz, o A A A B e 4.955000000 MHZ|
i q factor \ 142.4 i G factor y 141.7
o d / L 0 di
\ /
-1 d 10 di —
204 20d ‘j
[
N i
-30 s n ~2ChedBm— T AT
) e gV Y 30dem v i Ly
40 d 40 d
50 d S0 d
&nd 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 701.25 MHz 13.68 dBm nd@ down 4.925 MHz M1 701.96 MHz 13.66 dBm nd@ down 4,955 MHZ
T 1 599.022 MHz -12.52 dbm nd8 26.00 dB TL L £699.022 MHz -12.32 dbm n 26.00 dB
T2 1 703.948 MHz -12.58 dém Q factor 142.4 T2 1 703.978 MHz -12.78 dém Q factor 141.7
L U J wa L JU J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.31 dBm) ™M1[1] 13.76 dBm)
708.10900 MHz 707.73000 MHZ]
= T ndp 26.00 dB| @ ‘ ndB 26.00 dB|
T P ] P 5 . o ~ 5
10d SLEAW. ] A BRI  anen - 4.935000000 V[Hz 0d . | ARV N e 4.835000000 MHZ|
T q factor \ 143.5 | Q factor | 146.4)
od 0 di L
y \ -/ |
-1 d i” “ -10d - e
[ | [ \
204 T 20d
N ] o b o A
E o R v b A
| A
-40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.109 MHz 14.31 dBm nd@ down 4.935 MHz M1 707.73 MHz 13.76 dBm nd@ down 4,835 MHZ
T 1 705.022 MHz -11.56 dm nd8 26.00 dB TL L 705.062 MHz -12.33 dbm nd8 26,00 d8
T2 1 709.958 MHz -11.96 d8m Q factor 143.5 T2 1 709.898 MHz -12.43 dém Q factor 146.4

L I ]

J

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30de SWT  37.8ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.27 dBm| 14.46 dBm|
714.10900 MHzZ| 714.16900 MHz
e T nde 26.00 dB & 26.00 dB
w0 N P, W\..’H.ﬂ-w»\‘___/“w\.n‘f.\ 4.885000000 MHz 104 a PPN IDVLEVAN: R 4.895000000 MHz
T Q factor | 146.2 f T Q factor ’\ 145.9
| /
0 0 ' '
/ J L
BUE! ¥ -10 d ¥ ‘f
/ {
20 d 7 20 di / l.[
) - o - =
P SV Y A VRSV
N ‘ ~
40 d -40 df
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 714.108 MHz 14.27 dBm ndB down 4.685 MHz ML 714,169 MHz 14.45 dBm ndB down 4,595 MHz
TL 1 711.042 MHz -11.62 dém ndé 26.00 dB TL 1 711.042 MHz -11.79 dém ndé 26.00 d8
T2 1 715.928 MHz -11.43 dBm Q factor 146.2 T2 1 715,538 MHz -11.15 dém Q factor 145
L ) - L )i ) L

TEL : 886-3-327-3456 Page Number 1 Al2-8 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

J

G o)
Ref Level 30.00 GBm  Offset 10,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
51 dBm)| ™M1[1] 16.94 dBm)
699,624 MHz . 705.4990 MHz
20 + 20 -
¥ - 26.00 dB nde 26.00 dB
04 T i A el T \ 9.750000000 MHZz 0d N e A Tl - e P, 0.730000000 MHz|
Q factor \, 71.9| /‘ Q factor \ 72.5
04 [ \ 04 / \
X / k
J
10 df z 10 ol 4 L
/ \ \
20 d 20 d \
/ L RN A
= Y — 30 =
-40 di
50 d -50 di
-60 d 60 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 699.624 MHz 15.51 dam ndB_down 9.75 MHz ML 705,499 MHz 16.34 dBm ndB_down 9,73 MHZ
TL 1 699.185 MHz -9.67 dBm nd8 26.00 dB TL L 659,105 MHz -9.15 dBm n 26.00 dB
T2 1 708.935 MHz -10.41 dBm Q factor 71.8 T2 1 70B.B35 MHz -9.12 dBm Q factor 72.5

J

Mi

ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.96 dBm)| MI[1] 15.16 dBm
o 708.2790 MHzZ| 705.9220 MHz,
= nde 26.00 dB @ ndB 26.00 dB
04 [l AR 9.610000000 MHZ, 104 o e B e, 9.750000000 MHZ|
7 Q factor "\ 73.7 7 Q factor 72.3
o df L 0 df
i 4: 4
-10 T + -10 d
] 1
20d - < < 20d
- Yavas
NN A~ - N
40 d -40 de
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.278 MHz 16.36 dam nd8 down 9.51 MHz ML 705.322 WAz 15.16 dam nd8 down 9.75 WHz
TL 1 702.705 MHz -9.20 dBm nd8 26.00 dB TL L 702.605 MHz -10.65 dBm nd8 26.00 dB
T2 1 712.315 MHz -10.12 dém Q factor 73.7 T2 1 712.355 MHz -10.81 dém Q factor 72.3
L U J wa L JU L]

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.37 dBm| mili] Z dBm
u 710.1610 MHzZ| 713.0780 MHz
e X ndB 26.00 dB & B%a\ 26.00 dB
104 = Ve mh s [ B 9.710000000 MHz wd AP e e S B e 9.870000000 MHz|
Fi Q fa 73.1 f’ Q fa r 72.2]
od T 0 1
J e ¥
BUE! ? £ -10d
{ [
20 - \ o |
— i | \ ot ,.I N ~
) = ~ = o
S AT hova v 36l Y
-40d -40 d
50 df -50 di
-60 df -60 o
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 710.161 MHz 16.37 dBm ndB down 9.71 MHz ML 713.078 MHz 14.52 dBm ndB down 9,57 MHz
T1 1 706.165 MHz -9.57 dBm nds 26.00 d8 T1 1 706.065 MHZ -11.42 d8m nds 26.00 da
T2 1 715.875 MHz -9.98 dBm  factor 731 T2 1 715.935 MHz -11.55 dém  factor 72.2

L )i

J

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG020103B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

L I

J

Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.6a dBm) ™M1[1] 14.67 dBm)
699.89020 MHz 701.62090 MHZ]
20 20 !
Minds 26.00 dB| ndB ,1 26.00 dB|
w0 o NP 1.219600000 MHz| 0d N P Y, N W et VPR W 2.979000000 MHZ|
/ Qfactof | 573.9 7 Q factor 235.5
o4 ; 0d
f - ]
-10 df e 12 10 d H
/ | /
204 T 20d 1
/ A
=30-gp = A A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 699.8902 MHz 13.63 dam nd8 down 1.2196 MHz ML 701.6209 MHz 14.67 dam nd8 down 2,979 WAz
T 1 599.0846 MHz -12.41 dm nd8 26.00 dB TL L 699.0135 MHz -11.70 dbm n 26,00 d8
T2 1 700.3042 MHz -12.30 dém Q factor 573.9 T2 1 701.9925 MHz -11.29 dém Q factor 235.5

J

Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] MI[1] 14.28 dBm
= ) 26.00 dB @ ndB 26.00 dB
g o | g"‘*"'\w\w 1.222400000 MHz| 104 T P e an Y V- \_,M\‘ 3 uzmnnnutj 'w-u
Q factor 579.0) / Q factor \ 234.0
i A i
o 1 I 0
/ v
-10 df - -10 d
4
204 [ A 20d
30 S Porreers; -0 der = AR -
A
-40 d -40 de
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.7462 MHz 13.35 dam nd8 down 1.2224 MHz ML L 70B.3531 MHz 14,28 dam nd8 down 3.027 MRz
T 1 706.8874 MHz -12.82 dbm nd8 26.00 dB TL L 705.9955 MHz -11.54 dam nd8 26,00 d8
T2 1 708.1098 MHz -12.34 dBm Q factor 579.0 T2 1 709.0225 MHz -11.42 d8m Q factor 234.0
L U J wa L

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.48 dBm) mili] 14.44 dBm|
71 00 MHzZ| 713.29520 MHz
e Pae 26.00 dB & ! ndB 26.00 dB
r A e ~ - s
04 Ar B A 1214000000 MHz 104 e, [ e B AN 2.979000000 MHz
afactor \ 589.4 7 Q factor 239.4)
g 1 \ od 1
J o
-0 d ! it -10 d J
f \ {
20 d f - 20 di
/ \ ~ /
- / - el ~
R AR T T =30,
-40d -40 d
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.535 MHz 14,48 dBm ndB down 1.214 MHz ML 713.2952 MHz 14.44 dBm ndB down 2,579 MHz
TL 1 714.6902 MHz -11.81 dém ndé 26.00 dB TL 1 712.9835 MHz -11.40 dém ndé 26.00 d8
T2 1 715.9042 MHz -11.65 dém Q factor 569.4 T2 1 715.9625 MHz -11.36 dém Q factor 239.4
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.69 dBm) ™M1[1] 14.73 dBm)
699.67200 MHz 705.6780 MHz,
20 20
T ndB 26.00 dB| 26.00 dB|
1wd F..\ frreny Byt - 4.925000000 MHz| 10 d L = . 0.850000000 MHZ|
= G factor 142.1 7 Qf \ 71.6
! 4
d P |
a o T
-10 df -10 d l‘“\
204 \ 20 d .
v \
] \ i e
N iss= e ¥ RN v |20 Ry andacs
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599.672 MHz 13.59 dam nd8 down 4.925 MHz ML 705,678 MHz 14.73 dam nd8 down 9,85 WHZ
T 1 699.032 MHz -12.10 dbm nd8 26.00 dB TL L 699.025 MHz -11.61 dam n 26,00 d8
T2 1 703.958 MHz -12.59 dam Q factor 142.1 T2 1 70B.B7S MHz -10.84 dBm Q factor 71.6
L )i ] o (]

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum

Ref Level 30.00 dém

Offset 10,70 d& & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 10.70 db =

RBW 300 kHz

o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.08 dBm) ™M1[1] 15.08 dBm)
708.62900 MHz e 706.5410 MHz,
= nd 26.00 dB @ nd 26.00 dB
p A A Byl 4.905000000 MHz " T et ' b B 9.690000000 MHZ|
1 QG Factor J\l 144.5 n 1 Qfacor 72.9
od 7 T 0 d -
/ 1 ’ ¥ 5
10 df 3 ,(I -10 5 ¢
/| !
20d f 20d !
/ [ PN !
REL i ey v = 304
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.528 MHz 13.08 dam nd8 down 4.905 MHz ML 706.541 MHz 15.88 dam nd8 down 9.60 WHZ
T 1 705.042 MHz -13.27 dbm nd8 26.00 dB TL L 702.665 MHz -9.68 dBm nd8 26.00 d8
T2 1 709.948 MHz -13.02 dém Q factor 144.5 T2 1 712.355 MHz -10.09 dém Q factor 72.9
L U J wa L JU L]

J

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.11 dBm) ™M1[1] 14.95 dBm)
713.26000 MHz 707.1040 MHz,
20 20
T nd 26.00 dB nd 26.00 dB
. / A B 4.825000000 MHZ P T PO ) 9.770000000 MHZ]
W TN Qi or 147.8 0 7 Q factor 72.4
a \ 0 f T
. T 1z
-tod o -10 T \
204 20 d 4 x
\ \
o | A A M" LAY N
730 48ms A = A
40 df
50 df 50 d
60 d -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 713.26 MHz 14,11 dBm nd8 down 4.825 MHz ML 707.104 WAz 14,35 dam nd8 down 9.77 Wz
T 1 711.102 MHz -11.90 dbm nd8 26.00 dB TL L 706.125 MHz -12.34 dam 26,00 d8
T2 1 715.928 MHz -11.81 d8m Q factor 147.8 T2 1 715.895 MHz -11.16 d8m 72.4
L it ] - L ) L]

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.09 | 2.72 | 271 | 448 | 447 | 897 | 9.03 - - -
Middle CH 1.09 | 110 | 272 | 272 | 449 | 450 | 893 | 895 - - -
HighestCH | 1.09 | 1.09 | 272 | 272 | 449 | 4.48 | 9.05 | 8.97 - - -
Mode LTE Band 12 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.09 2.72 4.50 - 9.01 - - - -
Middle CH 1.09 2.73 4.50 - 9.03 - - - -
Highest CH | 1.09 2.72 4.48 - 8.99 - - - -
TEL : 886-3-327-3456 Page Number 1 Al12-12 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG020103B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.76 dBm) ™M1[1] 14.58 dBm)
- 699.79790 MHz - . 700.07480 MHZ]
X o 1090909091 MHz 1.085314685 MHz,
} ot U . L AL\ N
10 10 - o
l 1
o - 0 1 -
’,f \ / \
10 df 1 10 d -
/ ) /
20d 20d f \
/ \ [ \
et 3‘9 - s
~7 SAdems T T
N ] = o
PP S
-40 di
50 d S0 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 699.7979 MHz 15.76 dam ML 700.0748 MHz 14,58 dam
T 1 599.14395 MHz 8.33 dBm Oce Bw 1.090305051 MHz TL L 699.16014 MHz 7.73 dBm Oce Bw 1.085314685 MHz
T2 1 700.23985 MHz 9.10 dam T2 1 700.24545 MHZ 7.86 dam

L U J L JU J

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 5.17 dBm)| 15.08 dBm)|
0 . 707.02730 MHZ| - 707.15870 MHz
| ki oc 1.088111888 MHz 1.096503497 MHz
e b pr - —— — e
104 b s i 104 rrrn e \«M‘
od A 0di
/
10 {[ 10 di
/
20 d 20 d
. s "
i \ PRy WAV N P
-30 .
; 7 Ly~ -
RVAPAFIN IR VaRe AT NS RS
40 dB - 40d
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 707.0273 MHz 15.17 dBm ML L 7071587 MHz 15.08 dem
TL 1 705.95734 MHz 8.52 dBm Oce Bw 1.088111688 MHz TL L 706.95175 MHz 7.25 dm Oce Bw 1.096503497 MHz
T2 1 708.04545 MHz 8.98 dam T2 1 708.04B25 MHZ 7.24 dam

L I ]

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.70 dBm| mili] 14.49 dBm|
20 715.26360 MHzZ| - 7185.44270 MHz
i) Oce B 1.088111888 MHz ¥ OccBw 1.088111888 MHZ|
0 B J 10 d Ay VA A R
od / od 1
/ \ / \
d ! i di ! 3
-0 -10
T 7
/ \\ / \
20 d i T 20 df .
| / |
7 = - <} TR V7
1T N VRN N A —
-40 d
50 df 50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 715.2636 MHz 14.70 dBm ML 715.4427 MHz 14,43 dBm
TL 1 714.75455 MHz 6.76 dBm Oce Bw 1.088111888 MHz T1 1 714.76014 MHz 8.52 dBm oce Bw 1.088111888 MHZ
T2 1 715.84266 MHz 8.47 dbm T2 1 715.84825 MHz 8.47 dbm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.31 dBm) ™M1[1] 15.14 dBm)
0 N 700.51800 MH?Z| - 700.68580 MHz
, k. 2.715284715 MHz - By 2.709290709 MHZ
L D L W
10d 104d ¥
), \ |
o d i LI 0 d v L
10 df ! “ 10 di / y
- ! -
7
\ / \
20 d \ 20 d
o R PN, | A o
a0 v \ony -t =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.518 MHz 16.31 dam ML 700.6E5E MHz 15.14 dam
TL 1 599.13936 MHz 9.68 dBm Oce Bw 2.715284715 MHz TL L 699.14535 MHz 9.1 dBm Oce Bw 2.709290709 MHz
T2 1 701.85465 MHz 10.11 dam T2 1 701.85465 MHZ 9.66 dam

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I ]

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.62 dBm) ™M1[1]
708.36310 MHz
= . - P o . 2.721278721 MHz @ 2.721278721 MHZ
A L T Ty S
10d k4 104 ’ Py E
{ f A\
od 7 0 d T
i: ‘\
-10 df "‘ \ -10 T
204 it 20 d 5 — At e
7 \ N I~ Pt e
P L Al -
Ll Y -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.3531 MHz 16.62 dam ML 7DB.549 MHz 15.29 dam
T 1 706.13935 MHz 10.46 dBm Oce Bw 2.721278721 MHz TL L 706.15135 MHz 8.70 dBm Oce Bw 2.721278721 MHz
T2 1 708.86064 MHz 9.29 dam T2 1 708.87263 MHZ 8.30 dam

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 0de SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.46 dBm| mili] 14.62 dBm|
20 | 714.79970 MHzZ| - 715.62090 MHz
: y\‘ OccBy 2.715284715 MHz occaw Y 2.715284715 MHz
_ | R — e P pror e e e
10 df s 10 d —
/ 4 { i
! i { A
o 7 g 0 7 \
10 d A 10 d / LY
/ \
20 d ,f 20 d f
/ \ / N
/ o _ |
-30 dpmt——— = - Eh) s e =
-
-40 -40 df
-50 d -50 di
60 d -60 db
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.7887 MHz 16.45 dBm ML 715.6209 MHz 14.62 dBm
TL 1 713.13936 MHz 9.62 dBém Oce Bw 2.715284715 MHz TL 1 713.13337 MHz 8.96 dBm oce Bw 2.715284715 MHZ
T2 1 715.85465 MHz 10.85 dBm T2 1 715.54865 MHz .45 dbm

)i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG020103B

LTE Band 12

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 13.17 dBm)
699.87200 MHz 699.80200 MHZ,
20 ot 20 0
T Occ B 4.475524476 MHz T Occ B 4.465534466 MHZ
! N ~ 12 4 A
10d "Av T .‘ 104 2 e, gt 1
1
4 | 4 [ ‘
o 7 1 o 7 v
/ 4 / |
10 d - -10 di +
/ \ / \
204 f 20 /, \
= ~ J \" S - o
- i = ,‘ v N v
e e e Vv
-40 ds
50 d S0 d
60 d -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 509,872 MHz 14,34 dam ML 599,882 MHz 13.17 dam
T 1 599.26224 MHz 9.54 dBm Oce Bw 4,475524476 MHz TL L 699.26224 MHz 8.1 dBm Oce Bw 4.455534466 MHz
T2 1 703.73776 MHz 8.97 dam T2 1 70372777 MHZ 7.55 darm

L I ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) 12.61 dBm)
- . 708.13900 MHz - 70783000 MHZ]
- ¥ Oce B . 4.485514486 MHz ™ 4.495504496 MHZ
104 if\ AW ERTALW SN IS AV o N 104 ISP N .. :
1
. | P / \
o 7 0 T
f /
] /
-10 d -10 d - \l
y / »
204 - - e
LW, "\‘”'»'f‘w‘-ﬁ e N e TV DAY
_:301 1y - A L
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.139 MHz 14.52 dam ML 707,63 MHz 12.61 dam
T 1 705.26224 MHz 10.38 dBm Oce Bw 4,485514456 MHz TL L 705.25225 MHz 7.18 dm Oce Bw 4.495504496 MHz
T2 1 703.74775 MHz 9.21 dom T2 1 709.74775 MHZ 8.38 dam

L it J -

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.75 dBm| mili] 13.00 dBm|
20 713.76000 MHzZ| - 712.67100 MHz
T occBw . 4.485514486 MHz [ Oce B 4.475524476 MHz
1 Al LWL o A pher . bl P T2
104 i VS AT DALY N L piry 104 v —
! \ 1
LE - t 0
/ | |
-od / 04 y .
/ \
20 d 20 df -
] .
\ ; ol A
" Y 3.8 T
-40 d
50 df 50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.76 MHz 14.75 dBm ML 712,671 MHz 13.00 dBm
TL 1 711.25225 MHz 9.52 dém oce Bw 4.485514486 MHz T1 1 711.26224 MHzZ 8.31 dBm oce Bw 4. 475524476 MHZ
T2 1 715.73776 MHz 10.22 dBm T2 1 715.73776 MHz .05 dbm

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG020103B

LTE Band 12

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.67 dBm) ™M1[1] 15.27 dBm)
- 702.0820 MHz - 703.9810 MHz,
k Occ Bre £.971028971 MHz = 9.030969031 MHZ
e T i T e Iy I oa A A Ny T2
T
\ / \
d 1 P ! }
a o
| | / |
-10 -10 d -
i \ Il
I / \
204 1 N 20d § b
A A
- L o S~ ) (Ve AT .
v v e
-40 di
50 d S0 d
-6 df -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.082 MHz 15.67 dam ML 702.381 WAz 15.27 dam
T 1 599.5045 MHz 9.21 dBm Oce Bw £.971028971 MHz TL L £99,5045 MHz 8.63 dBm Oce Bw 9.030969031 MHz
T2 1 708.4755 MHz 9.82 dam T2 1 70B.5355 MHz 9.04 dam

L I ]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.88 dBm 16.30 dBm)|
710.1770 MHz 709.9580 MHz,
= N — £.931068931 MHz @ . 951048951 MHZ
SN A K e VT neea e, S/
10d 104
7 \ ! \
/ | |
o d 0 di N
/ \ f \
10 - - -10d T
\ ] )
20d ff 20d f e —
| S = e
/ N S A Y. =
-30 d — o -3o-dEm=
y, ANy =
40 df -40 di
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.177 MHz 16.88 dam ML L 709,958 MHz 16.30 dam
T 1 703.0045 MHz 10.14 dBm Oce Bw 5.931068931 MHz TL L 703.0245 MHz 8.66 dBm Oce Bw 5.951048951 MHz
T2 1 711.9356 MHz 9.93 dam T2 1 7119755 MHz 8.99 dam
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 15.40 dBm|
20 - 708.1630 MHz
I . Oce By : 0.050940051 MHz X Oce B 8071028971 MHz
04 AN e AN 104 VA e W g LN e TANAPE
/ ) [
LE L\ 0
i /
BUE! -10d ] t
/ / \
20 d 20 di 1 |
f A
L P A% -
20 s F s =
-40d 40 d
-50 d -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.263 MHz 15.52 dBm ML 708163 MHz 15.40 dBm
TL 1 706.4845 MHz 10.17 dBm oce Bw 9.050949051 MHz T1 1 706.5245 MHz 8.70 dBm oce Bw 8.971028971 MHZ
T2 1 715.5355 MHz 10.50 dBm T2 1 715.4955 MHz 8.27 dbm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.80 dBm) 15.95 dBm)
0 699.98810 MHz - 701.62090 MHz
Okt By 1.085314685 MHz 2.715284715 MHz
.. i o et Ao
104 1 . SaV LLEVC e 104 L e Yara¥
i 7 \
od I 0 d ) 3
/| \ / Y
10 df - . -10 di
/ ) 7 \
/ \ / \
20 d f 20 d y -
A | B T e vl N\
NV A, =0 - =
-40 -40 d
50 d -50 di
&nd 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599.9881 MHz 12.80 dsm ML 701.6209 MHz 15.35 dem
TL 1 599.16014 MHz .01 dBm Oce Bw 1.085314685 MHz TL L 699.15135 MHz 7.62 dm Oce Bw 2.7152B4715 MHz
T2 1 700.24545 MHz 7.27 dam T2 1 701.86663 MHZ 8.25 dam

L I ]

)i ) ]

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
14.00 dBm)|
5 707.82970 MHZ]
= 1088111888 MHz @ 1y 2.727272727 MHz
/ T P L
104 e ATl 104 N - v
od 5 0 d :‘ '
Jﬂ A\ / 1
-10 df -10 d
204 H 20d
/ R
|30 deme o S ey Wi ~
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6035 MHz 13.68 dam ML 707.8297 MHz 14,00 dBm
T 1 706.95455 MHz 8.06 dBm Oce Bw 1.088111688 MHz TL L 706.13936 MHz 8.26 dBm Oce Bw 2.727272727 MHz
T2 1 708.04266 MHz 6.76 dam T2 1 708.86663 MHZ 8.64 dam

L it J -

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.17 dém| mili] 14.43 dBm|
714.95310 MHzZ| 713.47500 MHz
e Oce B 1.085314685 MHz & 2.721278721 MHz
- Pa¥a BESNPE 4 T ~ T
10d - - 7 10 T
il / \
o di 0 1 5
/|
-od ! -10d
20 20 -
/ \
A | ~ L s S
; e 7 — 3ol
RATT X
-40d -40 d
-50 d -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.9531 MHz 13.17 dém ML 713.475 MHz 14.43 dBm
TL 1 714.76014 MHz 6.46 dBm Oce Bw 1.085314685 MHz TL 1 713.13936 MHz 8.66 dBm oce Bw 2.721278721 MHZ
T2 1 715.84545 MHz .39 dbm T2 1 71566064 MHz .45 dbm

)i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG020103B

LTE Band 12

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.50 dBm) ™M1[1] .67 dBm|
- 703.06800 MHz - 705.0190 MHz,
Occ Bra1 4.495504496 MHz T Occ B 9.010989011 MHZ
T T AN S VN gy \WEWA YW, at]
10d S - - . 104 SR ] o o
od 0 d
J /
-10 df T -10 d -
{ i/
204 / | 20d
/
; T N
f}”m., o v P T 30 e - _—
40 df 40 de
50 d S0 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 703.068 MHz 12.50 dam ML 705.019 WAz 13.67 dam
T 1 £99.25225 MHz 7.82 dm Oce Bw 4,495504496 MHz TL L £99,4845 MHz 8.48 dBm Oce Bw 9.010969011 MHz
T2 1 703.74775 NHz 5.18 dam T2 1 70B.4955 MHz 8.29 dam

L it J [

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.19 dBm) 14.04 dBm)
- 707.27000 MHz - 705.7620 MHz,
Ol Occ B 4.495504496 MHz I 9.030969031 MHZ
s 1 R B 4 S S . Y. S :
[ | \
od + 0
Ji \ J \
{ di i 1
-10 df ] \ -10 T
204 / 20d / \
] i} | \
v N B L A e
-40 di
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.27 WAz 13.19 dam ML L 705,762 MHz 14.04 dBm
T 1 705.25225 MHz 7.80 dBm Oce Bw 4,495504496 MHz TL L 702.9645 MHz 6.60 dBm Oce Bw 9.030969031 MHz
T2 1 709.74775 MHz 7.89 darm T2 1 7119955 MHz 8.17 dam
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.06 dBm| mili] 14.39 dBm|
20 715.33800 MHzZ| - 712.6380 MHz
OccBw 1 4.475524476 MHz £.001008991 MHz
10 d — - e *.ARs 10 d B
{ 7
od od
|
BUE! ! -10d / v
/ \
20 d 20 di -
f’ \
jQE»J ATV e ] | -5t . =
-40d 40 d
50 df 50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.338 MHz 12.08 dBm ML 712,638 MHz 14.39 dBm
T1 1 711.26224 MHz 7.18 dém oce Bw 4. 475524476 MHz T1 1 706.5045 MHz 7.63 dam oce Bw 8.991008991 MHZ
T2 1 715.73776 MHz 7.20 dBém T2 1 715.4955 MHz 8.51 dbm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GlinEKARS PABS
q 3 3 DABS Li PURIO INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
f\ Al
10 dem | ] 10 dem ;
0da ] 0 dem }
-10 dBm | -10 dBm !
SPURIOUS_LINE_ABS \‘ J
20 dem 20 dim
L A
-30 dam 1" 30 dem—1
AN Mo uh
-40 dam 1 -40 deg i
A f \
50 dam 7 ll.% 50, ggm
. [N B k\w_‘
o T 60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguenc: | pPowerabs | ALimit
£90.000 MAz | 698,900 MHz 100,000 KAz §96.87777 MHz -29.64 dem -16.64 06 714.000 MRz | 716.000 MRz 100,000 kFz TR raT 20715 oo _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99925 MHz -32.04 dém -19.04 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 3352 dBm 2062 db
599.000 MHz 701.000 MHz 100.000 kHz 699,28272 MHz 20.08 dBm -9.02 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -31.09 dBm -18.09 dB
.
i 1 1 i
paer 2 1148554

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum ||| spectrum =
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGIE CHNEKABS PABS
. . x ABS Li SPURIOUS. INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;'::P S
10 dbm / . 10 dary‘" \
\
0de I \\ 0 dem !
-10 de&m T -10 dg,
SPURIOUS_LINE_ABS \
20 dem \ 20d
-30 dBm . 30 dipm
g/i % k'*«u u\‘“
-40 dém = -40 dem
A S
-50 dBm -50 dBm
e R
-
a [ S
-60 dem —
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||['Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -31.04 dém -18.04 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz n‘?ﬁ MAz 12.31 dBm -1?WI
£58.500 MHz £93.000 MHz 30.000 kHz £98.97617 MHz -34.48 dém -21.48 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 06300 MHz 36.67 B 367 de
£99.000 MHz 701,000 MHz 100,000 kHz £09,99211 MHz 12.33 dBm -17.67 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 33.97 dBm 30 57 db,
il ] L] il 1 [ ]
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG020103B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGIE CLEK PABS
1 5 5 ABS Li SPURIO INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dem (ﬂ\l 10 dém
ods {1 0 dem ] {
-10 d&m l -10 dBm
SPURIOUS INE_ABS h ]
20 dem 14,\ 20 dem /‘{
-30 dBm -30 dBm -
L Ly f \
-40 dBm / 'Nj‘ 40 db \4\
50 dBm =
T N
R o, [ e
L e 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -30.27 dém -17.27 d& L4000 MI | 716.000 Wz 100.000 kHz 7o 77828 Wi 19.42 dBm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £38,99745 MHz -31.64 dém -18.64 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02463 MHz 30,15 dBm 1715 de
£99.000 MHz 701,000 MHz 100,000 kHz £09,23676 MHz 19.39 dBm -10.61 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz Z29.07 dBm 1607 db,
.
i J1 £
O3.MAR.2020 11:47:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, 20 GBH‘.‘P S
10 dBm { - ‘.\ 10 dBr‘./' ey
Ddb ! I 0 dem I
-10 dBm ! ! -10 dalr
SPURIOUS_LINE_ABS J \
20 dem [ 20 d
-30 dBm: M -30 dim
L] v
-40 dem — -40 dém =
e R
-50 dém = -50 dem
_,4,.--""- T,
a-d 60 dem —
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,86588 MHz -28.80 dém -15.80 d& 714.000 MHz 716.000 MHz 100.000 kHz 7148361 Wiz 10.97 dBm -19W|
£58.500 MHz £93.000 MHz 30.000 kHz 698,98576 MHz -32,51 dém -19.51 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00485 MHz 34.97 dBm 2197 dB
£99.000 MHz 701,000 MHz 100,000 kHz 700,11988 MHz 11.25 dBm -18.75 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716 17557 MHz 31.00 dBm 1599 B
.
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SPORTON LAB.
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Report No. : FG020103B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PAS
20 dIB!I'F“H PURIOUS INE_ABS PABS '\ 20 ﬂB;’:i‘p S
10 dem ‘f \ 10 dBm lf\
[ |
ods || 0 dem (
-10 d&m I‘ -10 dBm
SPURIOUS INE_ABS \ {
20 dem \ﬂ 20 dem IJ
-30 dBm ju | -30 dBm 1
40 dBm 1 \ 40 dem ‘\\
/ W N
50 dBm - -50 degh
) - “V-.J.., —
50 — =1 -60 dem: o
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -30.55 dém -17.55 d& L4000 MI | 716.000 Wz 100.000 kHz T1e 70128 Wi 16.01 dBm -uwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -31.20 dém -18.20 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01354 MHz 2085 dBm 558 db
599.000 MHz 701.000 MHz 100.000 kHz £99,24476 MHz 16.29 dBm -11.71 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -25.93 dbm -16.93 db
.
i 1 i
: 3.MAR.2020 11:5

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS INE_ABS PAS!
20 dIB’I';“H PURIOUS INE_ABS P 20 GBH‘.‘P S
10 dBm . 10 dBm .
0 db '\ 0 dem- \‘!
1
-10 dBm | -10 def i
SPURIOUS_LINE_ABS \ |
20 dem \ 20 d }
-30 dBm L‘“"V*\ -30 digm
.
40 dBm 40 dBm
-50 dam -50 dem =
- ~_
— .
a0 50 dem e
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -31.16 dém -18.16 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.16385 MHZ 10.18 dBm -19W|
£58.500 MHz £93.000 MHz 30.000 kHz 698,98367 MHz -34.74 dém -21.74 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00395 MHz 36.07 B 2207 de
599.000 MHz 701.000 MHz 100.000 kHz 69998402 MHz 10.32 dBém ~19.68 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -32.55 dbm -19.55 db
]" T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit #heck BAES | SPURIGECHHEKABS PABS
. . x ABS Li SPURIOUS, INE_|ABS PAS
20 ug’u_‘gn PURIOUS_| INE_ABS PABS ZDUB;‘L.": 8
N N
10 dBm I 10 dBm .
| l { \
1
0de - \ 0 dem |
10 dBm ¥ -10 dBm }
SPURIOUS_LINE_ZBS | I(
-20 dBm -20 dBm
-30 dém i £ -30 dBm K 1
[ WA
-40 dem dBm
T A I 7
50 dBm L1, i eyl l{ ‘l
;»\' ‘)\ v, i ~ \\ /SN
d / | /N
—r— -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -27.33 dém -14.33 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.74675 MHz 20.13 dém -5.87 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99545 MHz -21.13 dBm -8.13 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00175 MHz -20.58 dBm ~7.58 dB
£99.000 MHz 702,000 MHz 100.000 kHz £99.22028 MHz 19.63 dém -10.17 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -26.70 dBm -13.70 dB
Y
] j i
: 3.MAR.2020 12:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS

Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_|ABS. PASS
20 dBm 20 dem:
10 dBm 10 dBg

g /—ww o «-mw-,\ p ~ g Y
0de . dem 1\
-10 dBm H q(lli-10 dem |
SPURIOUS_LINE_ABS J \l
20 dem l 20 dim L
-30 dBm -30 dem

i i V\
-40 dBm — 40 dem T, -
™ | -‘-—W._‘__
50 dem 2 50 dém S
- g
- — N

B0 B — -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz ~30.17 dBm -17.17 08 715.000 Mz | 716,000 MMz 100.000 KAz 213 69081 Mz .44 cBm -mﬁl

£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -28.25 dém -15.29 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00385 MHz 28.76 dBm 1576 dB

£59.000 MHz 702.000 MHz 100.000 kHz 70062967 MHz £.27 dém -21.73 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.83 dBm -18.83 dB

.
Il 1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG020103B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
Line _$PURIOUS INE_ABS PABS Line sPURIOUS _LINE |ABS PAES
20 dBm 20 dBm
I N
10 dBm { 10 dBm f ‘I
-10 dem L -10 dem f
SPURIOUS INE_ABS 'L F
-20 dem 20 dBm
-30 dBm /’ “LH /ﬂ\ -30 dBm H ',’J ‘\\
40 dem - —— o || R, ¥
v IRV A (| T A
50 dBm "\v’jf L Ly | SW’M F'J I ! \\\\W
o T 50 dBm “1‘“
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.18 dém -15.18 d& L5000 MI | 716.040 Mz 100.000 kHz Tie 76775 e 19.52 dBm -mwl
598.900 MHz 699,000 MHz 30.000 kHz 698.99695 MHz -21.31 dBm -8.31 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00198 MHe 2116 dom 516 db
599.000 MHz 702.000 MHz 100.000 kHz £99.24426 MHz 19.71 dém -10.25 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.53 dBm -13.53 dB
T
i J1 £

© 3.MAR.2020 12:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
20 dBm 20 dém:
10 dBm 10 dém
" x .
0de I[ ‘\\ dBm: 'L\
-10 dBm | F10 dBm '
SPURIOUS_LINE_ABS / ll
20 dem l 20 dim L
-30 dBm -30 dem
—— -
40 derm. — -40 dem R
et r-"*”“"—ﬂ — fomi
-50 dam — -50 dem =
/—/ S
G AT 60 dem s
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.59 dém -17.59 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.89461 MHz 7.19 dBm -zzml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99885 MHz -28.83 dém -15.83 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00325 MHz 59.10 dBm 1610 de
599.000 MHz 702.000 MHz 100.000 kHz 699.80470 MHz 7.46 dBm -22.54 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.85 dbm -18.85 db
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG020103B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_|ABS, PASS
20 dem 20 dém A
10 dBm {m] 10 dBm f “
ode ] ‘ 0 dem J(
-10 d&m -10 dBm +
SPURIOUS INE_ABS l I
-20 dem i -20 dem {
-30 dBm /-F] I . -30 dBm w ﬂ ["
-40 dem / h 5 40 dBm—— 1“.\
) / \ } 1 f | /f“ ~
-50 dem it 7 [ 5 cem— \ k! / )
N N v M\ )
" I
. — 60 dém o=
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'"i“i'"l‘s ‘ | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -29.76 dém -16.76 d& 713.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ES MAz 18.37 dBm -uml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99865 MHz -24.23 dém -11.23 dB 718,000 MH= 716,100 MHz 30,000 kHz 715 00158 MHe 2313 dBm TRERT
£99.000 MHz 702,000 MHz 100,000 kHz 609,21728 MHz 18.04 dBm -11.96 d& 716,100 MHz 725000 MHz 100000 kHz 716 10445 Mie ~59.20 dbm 1620 b
.
)i i )

© 3.MAR.2020 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
e o ey Ay
0 B [ [l cem \i
-10 dBm J i F10 dBm \‘
SPURIOUS_LINE_ABS / 1
-20 dBm I -20 dBm 1
-30 dBm -30 dem
——— =
40 dBm - 40 dBm
| By S
B e
-50 dgm — s -50 dBm
]
P .
| ca-sdom 60 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -32.58 dém -19.58 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.41209 MHz 6.41 dBm -zawl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99845 MHz -31.30 dém -18.30 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600005 MHz 30,98 dBm 17 oade
£59.000 MHz 702.000 MHz 100.000 kHz 700.81768 MHz 5.66 dBm -23.34 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -33.58 dBm -20.58 dB
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